> 1/10 190mm · 1/12 pan · 1/24 pan · 1/8 onroad · F1 · 1/10 pan · 1/10 offroad · 1/8 pan · 1/8 offroad

> Upgrade set Cobra E-Truggy (#600666)

> Description · News (1) · Images (22) · Downloads (1) · Spares (5) · Optionals (2) · Setups (2)

Brand:
Serpent

Product Type:
Electric Cars > 1/8 offroad

Upgrade set Cobra E-Truggy. For the Serpent Cobra Truggy 1/8 , Serpent introduces a conversion-set to electric powered version. The set includes all items needed to convert, apart from the electronics. The set also includes the brandnew superb looking E-Truggy bodyshell, which is a lot lower, narrower and smaller than the GP version. The battery-cases allow for EFRA / ROAR legal packs, higher packs can be mounted too. Both buggy and truggy type BL motors will fit, of the main brands. The Cobra E-buggy has already proven to be one of the best E-buggies in the market. The front mounted motor combined with the very low logtudinal mounted batteries in the rear works extremely well for balance and performance, and make the E-truggy supereasy to drive and jump with. All items are available separate as well. Above the specific Truggy parts. The other E-parts cross over from the E-buggy Cobra, and are readily available.


> Description

Contents of set

BallBearing-8X16X5   2
body clip mid                    4
S800 Pivotball steering short   1
S811 servo spacers 1mm   2
S811 servo spacers 1,25mm   2
S811 servo spacers 1,50mm   2
S811 servo spacers 1,75mm   2
S811E-Motor-mount-RR   1
S811E-Motor-mount-FR   1
S811E-Motor-Mount-Slide   1
S811E-Battery-Box-Pin   2
S811E-Motor-screw-washer   1
Pivotball-double-straight-6   1
S811E-Pinion-18T   1
S811E-Diff-Cover-Center   1
s811e-battery-strap-left   1
s811e-battery-strap-right   1
s811e-radio-gear-housing   1
s811e-receiver-box-cover   1
s811e-servo-retainer   1
S811E-Servo-Lever    1
S811E-Steering-Balljoint   1
S811E-Foam-Battery-pad   2
S800-insert-servolever-23t    1
S800-insert-servolever-24t   1
S800-insert-servolever-25t   1
S811T-E-Chassis   1
S811T-E-Battery-Box-Left   1
S811T-E-Battery-Box-Right   1
S811T-E-Driveshaft-Cntr-RR   1
S811T-E-Driveshaft-Cntr-FR   1
S811T-Rear-Shock-Tower-2_0   1
S811T-E-Transmission-Brace-RR   1
S811E-Trans-Brace-FR   1
S811T-Body-Mount-Fr-2_0   1
S811T-Rear-Body-mount-2_0   1
S811T-E-Body   1
S811T-E body masking sheet   1
CS-ALLEN-M3X8   8
CS ALLEN M3x12   1
CS-ALLEN-M4X10   16
CS allen M2x10   2
CH Allen M4x10   3
RH-ALLEN-M3X8   4
RH Allen M3x14   6
RH-ALLEN-M3X16-FLANGED   4
SETSCREW-ALLEN-M3X3   4
setscrew Allen M4x4   1
Nut M3   1


Spare parts

600667  Chassisplate alu  811-T-e
600668  Battery radiobox 811-T-e
600669  Driveshaft center RR 811-T-e
600670  Driveshaft center FR 811-T-e
600671  Shocktower carbon RR 811-T-e
600672  Chassis Brace Fr/Rr 811-T-e
600673  Bodymount Fr/Rr 811-T-e
600674  Body-truggy  811-T-e with mask